@ cARRARO

Spare parts catalogue

AXLE 28.20+TB200_(CM9875)
REF: 642874



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874 Index

1.1  Axle housing

2.1 Bevel gear set

3.1 Differential

4.1 Wheel hub

51 Final reduction

6.1 Transmission housi

7.1 Inner shaft

8.1 Inner shaft

9.1 Outer shaft

10.1 Pipes and joints

IND. 1



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Axle housing

Pos

oO~NO O WNPF

Ref
125280
87660
30752
147448
76379
21558
127693
104988
125827
125836
126022
72235
92270

Qty

N
Brohrr oM PR

P hDNRPOR

Description Kit
MAGNETIC PLUG M30X2
PARALLEL PIN 15X35
Plug
BEAM (012957)
Pin D15x45
Plug M10x1
SELF-LOCKING SCREW M14X75 10.9
BREATHER M10X1
HEX HEAD FLANGE SCREW M12X1.75X29 12.9 C
DIFF. SUPPORT (018383)
HEX HEAD FLANGE SCREW M14X2X75 12.9 GRIF
Centering bush
Oil plug M22x1,5

Note

TAB. 1.1



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Bevel gear set

Pos

NO OO OO O U WN P

EEmESstadatatatatatay

\-\.

Ref
68256
113717
115054
125829
125806
132265
132266
132267
132268
132269
132270
132271
132272
132273
132274
27350

Qty

NP RRPRRPRRPRRPRERRNRREPR

Description
Bevel gear set Z9/33
SAFETY WASHER
RING NUT M40X1.5
THRUST SHOE 40.5X50X2
ELASTIC SPACER 45X42X22.7
SHIM 63X40.3X2.5
SHIM 63X40.3X2.6
SHIM 63X40.3X2.7
SHIM 63X40.3X2.8
SHIM 63X40.3X2.9
SHIM 63X40.3X3
SHIM 63X40.3X3.1
SHIM 63X40.3X3.2
SHIM 63X40.3X3.3
SHIM 63X40.3X3.4
Bearing

Kit

68256
68256
68256
68256

Note

TAB. 2.1



AXLE 28.20+TB200_(CM9875) REF: 642874

@ cArrARO

Differential

Description

SPHERICAL WASHER washer 22.1X42X1.5 CuSn

Pos Ref Qty
1 66185 1 | Differential kit
2 116369 2 | DIFF.PLANET.GEAR PIN
3 115730 4
4 110642 2 | DISC BLOCC. DIFF. LD 3108025
5 110643 12 | COUNTERPLATE Diff. locking SP. 1.5
6 110644 6 |DISC Diff. locking LD 3108026
7 128440 2 | SELF-LOCKING SCREW M6X10 10.9
8 107778 2 |RING NUT STOP
9 107400 2 | RING NUT M94X2 (16988)
10 27309 2 |Bearing
11 125552 12 |HEX HEAD SCREW M10X1.5X75 12.9 ATB
12 131091 1 |COMPLETE DIFF.HOUSING

Kit

66185
66185

Note

TAB. 3.1



€ carrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Wheel hub

Pos

oO~NO O WNPF

Ref
47702
45180
68257
126710
28575
125344
141196
140259
134298
134299
28576
21558
139969
109972
25351
137131
24874
147449
119501
119502

Qty

B e B =
NN NMNNNoRNNEEMOME AN

Description
Seal ring
TAPE ROLLER THRUST BEARING 045180
Wheel hub kit
STUD R18X2.5 - D20X1.5 - L78 - 10.9
O-RING 202.88X2.62 3800 2
CIRCLIP 188.7X3.5
CENTERING BUSH
SELF-LOCKING SCREW M12X45 10.9
EPIC. WHEEL CARRIER HUB
EPICYCLOIDAL RING GEAR
O-Ring
Plug M10x1
WHEEL SHAFT
BUSHING 35X39X35
Oil seal 35x52x7
SPLINED HUB
Snap ring D33
AXLE SHAFT
WHEEL NUT
SPHERICAL WASHER

Kit

68257

Note

TAB. 4.1



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Final reduction

Pos

oO~NO O WNPF

Ref
66750
24793

135366
28370
135947
125280
20490
139968

Qty

oD ON

33.60

N B DNO

Description Kit
Planetary carrier assy
Snap ring
FIFTH WHEEL 38.1X45X2.4
CYLINDRICAL ROLLER 5x10 (TENS OF 134350)
EPIC.PLANETARY GEAR Z23 M3 L40.6
MAGNETIC PLUG M30X2
COUNTERSUNK HEAD SCREW UN
AXLE SHAFT WITH GEAR L211 712

Note

TAB.5.1



€ carrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Transmission housi

24
25

Ref
30767
30763
20778
129660
20783
125665
21394
125664
125669
28516
20868
92270
125668
20858
125663
20854
21413
21497
125662
128011
137160
22123
21100

Qty

AR PRPRPPRPODMRPRORRPRORREPRPARIMROONLR

Description Kit

Plug D.31

Plug D.20,5

Bolt M8x20

COPERCHIO SUPER. 19981
Bolt M8x30

INPUT SHAFT COVER

Screw

COPERCHIO ANT.ALB. 19070
HOUSING SUPPORT (19072)
Anello OR

Bolt M10x75

Oil plug M22x1,5

LOWER COVER

HEX HEAD SCREW UNI5737 DIN931 M10X45 8.8
COVER

Bolt M10x35

Bolt M6x40

Grub screw M10x35

MOTOR INTAKE FLANGE (19068) A6VM 80 Hyd.
GEARBOX HOUSING (19069)
PARALLEL PIN 8X24.5

Nut M12

Screw M12x90

—t
Lo M

Note

TAB. 6.1



€ carrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Inner shaft

Pos

oO~NO O WNPF

Ref
20778
127979
24443
25111
22116
125709
129818
130074
21355
130077
28111
130079
22199
106333
125704
30765
130078
23284
129845
22110
23066
129694
28118
125747
130157

Qty

PR RRPRPRRPRPRRPRPRPRPRPRPRENRPRPRPRERREPRERERERR

Description Kit

Bolt M8x20

LEVA COMP.REGISTRO FOLLE
Pin 6x40

Seal ring 22x32x7

Nut M8

LEVA INT.COM.MARCE
CONTROL PIN

BUSH

HEX SOCKET HEAD CAP SCREW
GEAR PISTON

O-RING 119 5-243 15.08x2.62 NBR
CYLINDER

Nut M30x2

VITE FERMO FORC.BLOCC.D.
CONTROL FORK

Breather plug M10x1

TAPPO M 35

Washer

VITE TCE 8.8 M 6X70

Bolt M12x90

Washer

BUSSOLA 16X10X53

O.ring

GEAR

RING

Note

TAB. 7.1



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Inner shaft

Pos
26
27
28
29
30

Ref
137001
129825

24803
130083
25812

Qty

e

Description
GEAR
INPUT SHAFT
CIRCLIP DIN 471 48
WASHER
Bearing

Kit

Note

TAB. 7.2



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Inner shaft

Pos
31
32
33
34
36
37
38
39
40
41
42
43
44

Ref
24810
25249
123918
123921
26188
130158
27971
28048
22123
21499
23262
71352
28270

Qty

PR RRPRRPRREPRRERER

Description Kit
CIRCLIP
Seal ring 55x80x10
SELF-LOCKING SCREW M12X1.25X25 10.9
WASHER 12.5X44X5
Bearing
SPACER
Spacer
Needle bearing
Nut M12
Grub-screw M12x25
Washer
COMPRESSION SPRING 1.75-9.3-24
Ball D10

Note

TAB. 8.1



€ carrARO

AXLE 28.20+TB200_(CM9875) REF: 642874

Outer shaft

Pos

oO~NO O WNPF

Ref
23282
125927
127977
22856
20778
123918
123921
27336
125652
135222
125748
137002
28543
118892
28129
132190
25860
118899
120862
25744
125749
24818
132710

Qty

PR RRPRRPRRPRPRPREPRPREPRPREPRPEPNNNRERENDN

Description Kit

Washer

PLUG

PLATE

Grower

Bolt M8x20
SELF-LOCKING SCREW M12X1.25X25 10.9
WASHER 12.5X44X5
Bearing

JACK SHAFT

SPACER

GEAR

GEAR Z38

O.ring

ANELLO DI CENTRAGGIO
O.ring

RING NUT

Bearing

ANELLO COMBI 58X82X15
FLANGE

Bearing

GEAR

CIRCLIP DIN 471 72
OUTPUT SHAFT

Note

TAB. 9.1



@ cArrARO

AXLE 28.20+TB200_(CM9875) REF: 642874 Pipes and joints

Pos

oO~NO O WNPF

Ref
128901
23265
130082
22129
129693
130081
128902
130075
130076
28235
23273
642900
642899
21100
128033
122098

Qty

1
2
1
2
1
1
1
1
1
2
4
1
1
4
1
1

10
11
12
13

¥
,
\‘-\.

et

[+]

it

i
W

Description Kit Note
BUTTON SWITCH
Washer
SCREW
HEXAGON NUT UNI 5589 M16 8
COMPRESSION SPRING
RUNG
BUTTON SWITCH
RUNG
SCREW M16X64 SUPPORTO INTERRUTTORE
Bolt M22x1.5
Lockwasher
RACCORDO DIRITTO M30X2 1 1/16-12
OIL RECYCLE PIPE
Screw M12x90
TUBO RICIRCOLO OLIO
NIPPLE

TAB. 10.1



